SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12890 54.2 -34 88.2 32.2 41.2 21.45 40.65 - - P H
19335 4195 | -32.05 74 51.8 37.92 16.06 | 63.83 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 99 12890 53.4 -34.8 88.2 31.4 41.2 21.45 40.65 - - P \%
6445MHz 19335 38.9 -35.1 74 48.75 | 37.92 | 16.06 | 63.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12970 52.95 -35.25 88.2 30.82 41.26 21.54 40.67 - - P H
19455 43.89 -30.11 74 53.56 37.98 16.16 63.81 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 107 12970 52.78 -35.42 88.2 30.65 41.26 21.54 40.67 - - P \%
6485MHz 19455 39.65 | -34.35 74 4932 | 3798 | 16.16 | 63.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13050 53.09 -35.11 88.2 31.24 41 21.61 40.76 - - P H
19575 46.13 -27.87 74 55.35 38.25 16.25 63.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 115 13050 53.79 -34.41 88.2 31.94 41 21.61 40.76 - - P \%
6525MHz 19575 4357 |-30.43 74 52.79 | 3825 | 16.25 | 63.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12930 53.21 -34.99 88.2 31.12 41.26 21.49 40.66 - - P H
19395 40.95 -33.05 74 50.5 38.16 16.11 | 63.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 103 12930 53.9 -34.3 88.2 31.81 41.26 21.49 40.66 - - P \%
6465MHz 19395 39.58 | -34.42 74 49.13 | 38.16 | 16.11 | 63.82 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7256 51.23 -22.77 74 34.23 375 15.3 35.8 300 299 P H

7256 44.57 -9.43 54 27.57 37.5 15.3 35.8 300 299 A H

13010 54.76 -33.44 88.2 32.73 41.16 21.57 40.7 - - P H

19515 40.39 -33.61 74 50.04 37.92 16.21 63.78 - - P H

H

H

H

H

H

H

802.11ax H

HE160 Full H

CH 111 7256 61.99 -12.01 74 44.99 37.5 15.3 35.8 100 112 P \%

6505MHz 7256 48.9 -5.1 54 31.9 375 15.3 358 | 100 | 112 | A | V

13010 53.4 -34.8 88.2 31.37 41.16 21.57 40.7 - - P Vv

19515 39.32 -34.68 74 48.97 37.92 16.21 63.78 - - P \%

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C35 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 53.47 -34.73 88.2 31.6 41.04 21.62 | 40.79 - - P H
19605 51.78 |-22.22 74 60.92 38.27 16.28 | 63.69 | 306 | 349 P | H
19605 41.77 -12.23 54 50.91 38.27 16.28 | 63.69 306 349 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 53.53 -34.67 88.2 31.66 41.04 21.62 | 40.79 - - P \%
6535MHz
19605 49.47 -24.53 74 58.61 38.27 16.28 | 63.69 389 303 \%
19605 38.84 | -15.16 54 47.98 38.27 16.28 | 6369 | 389 | 303 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 60.5 -13.5 74 38.69 41.22 2191 | 41.32 121 71 P H
13390 50.82 -3.18 54 29.01 41.22 2191 | 4132 | 121 71 A | H
20085 54.89 -19.11 74 63.43 38.03 16.65 | 63.22 294 351 P H
20085 45.45 -8.55 54 53.99 38.03 16.65 | 63.22 294 351 A H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 56.39 -17.61 74 34.58 41.22 2191 | 41.32 301 359 P \%
6695MHz
13390 46.3 -7.7 54 24.49 41.22 2191 | 4132 | 301 | 359 | A | V
20085 51.82 | -22.18 74 60.36 38.03 16.65 | 63.22 | 385 | 311 P |V
20085 4252 |-11.48 54 51.06 38.03 16.65 | 63.22 | 385 | 311 AV
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13710 55.86 -32.34 88.2 34.04 41.36 22.2 41.74 - - P H
20565 59.98 |-14.02 74 67.79 37.94 17 62.75 | 297 | 229 P | H
20565 50.52 -3.48 54 58.33 37.94 17 62.75 297 229 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 55.02 -33.18 88.2 33.2 41.36 22.2 41.74 - - P \%
6855MHz
20565 56.4 -17.6 74 64.21 37.94 17 62.75 | 363 312 \%
20565 47.44 -6.56 54 55.25 37.94 17 62.75 | 363 312 A \
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13750 55.03 -33.17 88.2 32.99 41.6 22.23 | 41.79 - - P H
20625 60.08 -13.92 74 67.88 37.85 17.05 62.7 287 245 P
20625 50.28 -3.72 54 58.08 37.85 17.05 62.7 287 245 A
802.11a
CH 185
13750 55.15 -33.05 88.2 33.11 41.6 22.23 | 41.79 - - P
6875MHz
20625 55.17 -18.83 74 62.97 37.85 17.05 62.7 361 | 312
20625 46.71 -7.29 54 54.51 37.85 17.05 62.7 361 | 312 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C39 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 53.46 -34.74 88.2 31.59 41.04 21.62 40.79 - - P H
19605 53.84 |-20.16 74 62.98 38.27 16.28 | 63.69 | 300 17 P H
19605 42.24 -11.76 54 51.38 38.27 16.28 63.69 300 17 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 53.01 -35.19 88.2 31.14 41.04 21.62 40.79 - - P \%
6535MHz 19605 50.1 -23.9 74 59.24 | 3827 | 16.28 | 63.69 | 400 | 304 %
19605 38.79 | -15.21 54 47.93 38.27 16.28 | 63.69 | 400 | 304 | A | V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13390 54.46 -19.54 74 32.65 41.22 21.91 41.32 134 69 P H

13390 45.07 -8.93 54 23.26 41.22 2191 | 41.32 | 134 69 A | H

20085 55.73 -18.27 74 64.27 38.03 16.65 63.22 300 352 P H

20085 44.96 -9.04 54 535 38.03 16.65 63.22 300 352 A H

26780 52.16 |-36.04 88.2 51.27 40.3 20.96 | 60.37 | 300 | 246 P H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 149 13390 53.07 -20.93 74 31.26 41.22 21.91 41.32 302 2 P \%

6695MHz 13390 4416 | -9.84 54 2235 | 4122 | 21.91 | 4132 | 302 2 AV

20085 52.6 -21.4 74 61.14 38.03 16.65 | 63.22 | 400 | 308 P \Y

20085 41.18 | -12.82 54 49.72 38.03 16.65 | 63.22 | 400 | 308 A |V

26780 46.72 -41.48 88.2 45.83 40.3 20.96 60.37 400 331 P \%

\%

\%

Vv

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13710 55.11 -33.09 88.2 33.29 41.36 22.2 41.74 - - P H
20565 61 -13 74 68.81 37.94 17 62.75 | 300 | 230 P H
20565 50.5 -3.5 54 58.31 37.94 17 62.75 300 230 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 54.16 -34.04 88.2 32.34 41.36 22.2 41.74 - - P \%
6855MHz 20565 5429 |-19.71 74 62.1 37.94 17 62.75 | 400 | 311 Y
20565 43.29 -10.71 54 51.1 37.94 17 62.75 400 311 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
13750 54.11 -34.09 88.2 32.07 41.6 22.23 41.79 - - P H
20625 61.93 -12.07 74 69.73 37.85 17.05 62.7 300 251 P
20625 50.76 -3.24 54 58.56 37.85 17.05 62.7 300 251 A
802.11ax
HE20 Full
CH 185 13750 55.5 -32.7 88.2 33.46 41.6 22.23 41.79 - - P
6875MHz 20625 54.96 | -19.04 74 62.76 | 37.85 | 17.05 | 62.7 | 400 | 309
20625 44.6 -9.4 54 52.4 37.85 17.05 62.7 400 309 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C43 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 53.88 -34.32 88.2 31.87 41.22 21.68 40.89 - - P H
19695 51.99 |-22.01 74 61.06 38.18 16.35 63.6 300 17 P H
19695 42.36 -11.64 54 51.43 38.18 16.35 63.6 300 17 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 53.37 -34.83 88.2 31.36 41.22 21.68 40.89 - - P \%
6565MHz 19695 48.38 | -25.62 74 57.45 | 38.18 | 16.35 | 63.6 | 400 | 303 %
19695 37.77 | -16.23 54 46.84 38.18 16.35 63.6 400 | 303 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C44 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 56.49 -17.51 74 34.63 41.26 21.89 41.29 109 76 P H

13370 48.35 -5.65 54 26.49 41.26 21.89 | 41.29 | 109 76 A | H

20055 52.11 -21.89 74 60.63 38.09 16.63 63.24 300 235 P H

20055 41.87 -12.13 54 50.39 38.09 16.63 63.24 300 235 A H

26740 49.29 | -38.91 88.2 48.22 40.48 20.93 | 60.34 | 267 33 P H

H

H

H

H

H

802.11ax H
HE40 Full H
CH 147 13370 54.64 -19.36 74 32.78 41.26 21.89 41.29 301 359 P \%
6685MHz 13370 4565 | -8.35 54 2379 | 4126 | 21.89 | 4129 | 301 | 359 | A |V
20055 49.62 -24.38 74 58.14 38.09 16.63 | 63.24 | 400 | 309 P \Y

20055 39.08 |-14.92 54 47.6 38.09 16.63 | 63.24 | 400 | 309 A |V

26740 45.63 -42.57 88.2 44.56 40.48 20.93 60.34 388 300 P \%

\%

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number 1 C45 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13690 54.99 -33.21 88.2 33.26 41.28 22.17 41.72 - - P H
20535 60.03 |-13.97 74 67.82 38 16.98 | 62.77 | 300 | 229 P H
20535 48.99 -5.01 54 56.78 38 16.98 62.77 300 229 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 179 13690 55.12 -33.08 88.2 33.39 41.28 22.17 41.72 - - P \%
6845MHz 20535 52.8 -21.2 74 60.59 38 16.98 | 62.77 | 400 | 301 v
20535 41.89 -12.11 54 49.68 38 16.98 | 62.77 | 400 | 301 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13770 55.85 |-32.35 88.2 33.89 | 4152 | 2225 | 41.81 - - P | H
20655 61.09 |-12.91 74 68.79 | 3791 | 17.07 | 62.68 | 300 | 249 | P
20655 50.34 | -3.66 54 58.04 | 37.91 | 17.07 | 62.68 | 300 | 249 | A
802.11ax
HE40 Full
CH 187 13770 55.74 | -32.46 88.2 33.78 | 4152 | 2225 | 41.81 . . P
6885MHz 20655 53.45 | -20.55 74 61.15 3791 | 17.07 | 62.68 | 400 | 305
20655 42.84 |-11.16 54 50.54 | 37.91 | 17.07 | 62.68 | 400 | 305 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C47 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 55.78 -18.22 74 33.99 41.1 21.78 41.09 127 71 P H
13250 46.11 -7.89 54 24.32 41.1 21.78 41.09 127 71 A H
19875 47.9 -26.1 74 56.73 38.1 16.49 63.42 293 239 P H
19875 38.58 -15.42 54 47.41 38.1 16.49 63.42 293 239 A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 54.17 -19.83 74 32.38 41.1 21.78 41.09 - - P \%
6625MHz 13250 43.88 |-10.12 54 22.09 41.1 21.78 | 41.09 - - AV
19875 46.56 |-27.44 74 55.39 38.1 16.49 | 63.42 | 400 | 308 P \%
19875 37.03 | -16.97 54 45.86 38.1 16.49 | 63.42 | 400 | 308 AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C48 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7270 51.47 -22.53 74 33.28 375 16.5 35.81 154 323 P H

7270 41.94 -12.06 54 23.75 37.5 16.5 35.81 154 323 A H

13410 53.98 -34.22 88.2 32.23 41.18 21.92 41.35 - - P H

20115 51.26 -22.74 74 59.74 38.03 16.67 63.18 272 232 P H

20115 40.25 | -13.75 54 48.73 38.03 16.67 | 63.18 | 272 | 232 A | H

H

H

H

H

H

802.11ax H
HES8O Full H
CH 151 7300 51.33 -22.67 74 33.12 37.5 16.54 35.83 147 147 P \%
6705MHz 7300 42.17 | -11.83 54 23.96 375 16.54 | 3583 | 147 | 147 | A | V
13410 53.26 -34.94 88.2 31.51 41.18 21.92 41.35 - - P Vv

20115 46.98 | -27.02 74 55.46 38.03 16.67 | 63.18 | 400 | 309 P \

20115 37.32 -16.68 54 45.8 38.03 16.67 63.18 400 309 A \%

\%

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number : C49 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7305 51.94 -22.06 74 33.73 375 16.55 35.84 137 316 P H

7305 43.11 -10.89 54 24.9 37.5 16.55 35.84 137 316 A H

13570 53.36 -34.84 88.2 31.47 41.4 22.07 41.58 - - P H

20335 53.21 -20.79 74 61.45 37.9 16.83 62.97 283 231 P H

20335 42.41 -11.59 54 50.65 37.9 16.83 | 62.97 | 283 | 231 A | H

H

H

H

H

H

802.11ax H
HES8O Full H
CH 167 7298 51.8 -22.2 74 33.59 375 16.54 | 35.83 | 136 | 150 P |V
6785MHz 7298 4291 | -11.09 54 24.7 375 1654 | 3583 | 136 | 150 | A | V
13570 53.79 -34.41 88.2 31.9 41.4 22.07 41.58 - - P Vv

20335 49.23 -24.77 74 57.47 37.9 16.83 62.97 197 299 P \Y,

20335 38.43 -15.57 54 46.67 37.9 16.83 62.97 197 299 A \%

\%

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number : C50 of C83
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7300.8 54.46 -19.54 74 36.25 375 16.54 35.83 117 315 P H

7300.8 46.72 -7.28 54 28.51 37.5 16.54 35.83 117 315 A H

13730 54.83 -33.37 88.2 3291 41.48 22.21 41.77 - - P H

20595 57.27 -16.73 74 65.15 37.82 17.02 62.72 297 227 P H

20595 46.66 -7.34 54 54.54 37.82 17.02 | 62.72 | 297 | 227 A | H

H

H

H

H

H

802.11ax H

HES8O Full H

CH 183 7298 57.81 -16.19 74 39.6 37.5 16.54 35.83 147 105 P \%

6865MHz 7298 4897 | -5.03 54 30.76 375 16.54 | 3583 | 147 | 105 | A |V

13730 54.67 -33.53 88.2 32.75 41.48 22.21 41.77 - - P Vv

20595 51.03 -22.97 74 58.91 37.82 17.02 62.72 400 307 P \Y,

20595 41.75 -12.25 54 49.63 37.82 17.02 62.72 400 307 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 52.79 -21.21 74 31.64 41.3 21.07 41.22 - - P H
13330 44.07 -9.93 54 22.92 41.3 21.07 | 41.22 - - A | H
19995 39.03 -34.97 74 47.94 37.81 16.59 63.31 - - P H
19995 29.53 -24.47 54 38.44 37.81 16.59 63.31 - - A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 53.12 -20.88 74 31.97 41.3 21.07 41.22 - - P \%
6665MHz 13330 44.16 | -9.84 54 23.01 41.3 21.07 | 41.22 - - AV
19995 39.11 -34.89 74 48.02 37.81 16.59 | 63.31 - - P \%
19995 29.66 | -24.34 54 38.57 37.81 16.59 | 63.31 - - AV
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7298 56.83 -17.17 74 38.62 375 16.54 35.83 100 4 P H

7298 49.22 -4.78 54 31.01 37.5 16.54 35.83 100 4 A H

13650 53.83 -34.37 88.2 32.16 41.2 22.14 41.67 - - P H

20475 54.18 -19.82 74 62.12 37.95 16.94 62.83 299 229 P H

20475 43.15 | -10.85 54 51.09 37.95 16.94 | 62.83 | 299 | 229 A | H

H

H

H

H

H

802.11ax H
HE160 Full H
CH 175 7312 56.89 -17.11 74 38.67 375 16.56 | 35.84 | 100 | 146 P |V
6825MHz 7312 4751 | -6.49 54 29.29 375 16.56 | 35.84 | 100 | 146 | A |V
13650 53.36 -34.84 88.2 31.69 41.2 22.14 41.67 - - P Vv

20475 49.56 -24.44 74 57.5 37.95 16.94 62.83 400 306 P \Y,

20475 37.93 -16.07 54 45.87 37.95 16.94 62.83 400 306 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 101.61 - - 85.35 36.83 15.14 | 35.71 | 256 3 P H
* 7115 94.51 - - 78.25 36.83 15.14 | 35.71 | 256 3 A H
7125.02 71.52 -16.68 88.2 55.23 36.85 15.16 | 35.72 | 256 3 P H
7125.02 63.11 -5.09 68.2 46.82 36.85 15.16 | 35.72 | 256 3 A H
H
802.11a
H
CH 233
* 7115 103.59 - - 87.33 36.83 15.14 | 35.71 | 240 359 P \%
7115MHz
* 7115 96.79 - - 80.53 36.83 15.14 | 35.71 | 240 359 A \%
7125.58 74.46 -13.74 88.2 58.17 36.85 15.16 | 35.72 | 240 359 P \%
7125.02 66.67 -1.53 68.2 50.38 36.85 15.16 | 35.72 | 240 359 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C54 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13790 55.75 -32.45 88.2 33.89 41.44 22.26 | 41.84 - - P H
20685 59.29 |-14.71 74 66.88 37.97 17.09 | 62.65 | 289 | 243 P | H
20685 49.39 -4.61 54 56.98 37.97 17.09 | 62.65 289 243 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 54.31 -33.89 88.2 32.45 41.44 22.26 | 41.84 - - P \%
6895MHz
20685 55.39 -18.61 74 62.98 37.97 17.09 | 62.65 | 356 313 \%
20685 44.59 -9.41 54 52.18 37.97 17.09 | 6265 | 356 | 313 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13990 55.89 -32.31 88.2 33.52 42 22.44 | 42.07 - - P H
20985 60.57 -13.43 74 67.9 37.77 17.31 | 62.41 264 242 P H
20985 50.3 -3.7 54 57.63 37.77 1731 | 6241 264 242 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 55.61 -32.59 88.2 33.24 42 22.44 | 42.07 - - P \%
6995MHz
20985 55.63 |-18.37 74 62.96 37.77 17.31 | 6241 | 349 | 312 \
20985 45.21 -8.79 54 52.54 37.77 1731 | 6241 349 312 A \
\
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14230 53.77 -34.43 88.2 315 42.14 22.61 | 42.48 - - P H
21345 40.21 -33.79 74 46.2 38.11 17.54 | 61.64 - - P
802.11a
CH 233
14230 54.48 -33.72 88.2 32.21 42.14 22.61 | 42.48 - - P
7115MHz
21345 40.27 -33.73 74 46.26 38.11 17.54 | 61.64 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7115 98.68 - - 82.42 36.83 15.14 35.71 100 1 P H
* 7115 91.93 - - 75.67 36.83 15.14 35.71 100 1 A H
7125.02 71.5 -16.7 88.2 55.21 36.85 15.16 35.72 100 1 P H
7125.02 62.56 -5.64 68.2 46.27 36.85 15.16 | 35.72 | 100 1 A | H
802.11ax H
HE20 Full H
CH 233 * 7115 103.49 - - 87.23 36.83 15.14 35.71 223 360 P \%
7115MHz |« 7115 95.14 - - 78.88 | 36.83 | 1514 | 3571 | 223 | 360 | A | V
7125.02 75.88 | -12.32 88.2 59.59 36.85 15.16 | 35.72 | 223 | 360 P |V
7125.02 67.09 -1.11 68.2 50.8 36.85 15.16 | 35.72 | 223 | 360 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C58 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 54.85 -33.35 88.2 32.99 41.44 22.26 41.84 - - P H
20685 60.51 |-13.49 74 68.1 37.97 17.09 | 62.65 | 292 | 247 P H
20685 50.91 -3.09 54 58.5 37.97 17.09 62.65 292 247 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 54.71 -33.49 88.2 32.85 41.44 22.26 41.84 - - P \%
6895MHz 20685 53.82 |-20.18 74 61.41 | 37.97 | 17.09 | 62.65 | 400 | 305 %
20685 4226 |-11.74 54 49.85 37.97 17.09 | 62.65 | 400 | 305 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 58.11 -30.09 88.2 35.74 42 22.44 42.07 - - P H
20985 61.05 |-12.95 74 68.38 37.77 17.31 | 62.41 | 282 | 242 P H
20985 50.83 -3.17 54 58.16 37.77 17.31 62.41 282 242 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 55.82 -32.38 88.2 33.45 42 22.44 42.07 - - P \%
6995MHz 20985 54.47 | -19.53 74 61.8 37.77 | 17.31 | 62.41 | 400 | 158 Y
20985 43.9 -10.1 54 51.23 37.77 17.31 62.41 400 158 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 54.52 -33.68 88.2 32.25 42.14 22.61 42.48 - - P H
21345 41.01 -32.99 74 47 38.11 17.54 61.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 54.9 -33.3 88.2 32.63 42.14 22.61 42.48 - - P \%
7115MHz 21345 4119 |-32.81 74 47.18 | 3811 | 17.54 | 61.64 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 99.59 - - 83.33 36.83 15.14 35.71 267 17 P H
* 7115 93.19 - - 76.93 36.83 15.14 35.71 267 17 A H
7125.02 75.92 -12.28 88.2 59.63 36.85 15.16 | 35.72 267 17 P H
802.11ax 7125.02 64.18 | -4.02 | 682 4789 | 3685 | 1516 | 3572 | 267 | 17 | A | H
HE20 H
Partial H
106/54 * 7115 103.02 - - 86.76 36.83 15.14 35.71 224 360 P \%
CH 233 * 7115 96.34 - - 80.08 | 36.83 | 1514 | 3571 | 224 | 360 | A | V
7115MHz 7125.02 7831 | -9.89 | 882 62.02 | 36.85 | 1516 | 3572 | 224 | 360 | P | V
7125.02 66.74 -1.46 68.2 50.45 36.85 15.16 35.72 224 360 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C62 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 110.76 - - 94.51 36.83 15.11 35.69 141 312 P H
* 7085 103.02 - - 86.77 36.83 15.11 35.69 141 312 A H
7125 76.92 -11.28 88.2 60.64 36.85 15.15 35.72 141 312 P H
7125 65.92 -2.28 68.2 49.64 36.85 15.15 | 35.72 | 141 | 312 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 107.32 - - 91.07 36.83 15.11 35.69 232 263 P \%
7085MHz | * 7085 100.39 - - 84.14 | 36.83 | 1511 | 3569 | 232 | 263 | A | V
7126.56 76.16 -12.04 88.2 59.87 36.85 15.16 35.72 232 263 P \%
7126.92 64.21 -3.99 68.2 47.92 36.85 15.16 35.72 232 263 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C63 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 54.7 -33.5 88.2 32.69 41.6 22.32 41.91 - - P H
20775 58.55 -15.45 74 65.72 38.25 17.16 62.58 281 243 P H
20775 50.21 -3.79 54 57.38 38.25 17.16 62.58 281 243 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 55.69 | -32.51 88.2 33.68 41.6 2232 | 41.91 - - P |V
6925MHz 20775 54.75 | -19.25 74 61.92 | 3825 | 17.16 | 6258 | 351 | 312 %
20775 45.24 -8.76 54 52.41 38.25 17.16 62.58 351 312 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C64 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7264.4 50.93 -23.07 74 32.74 375 16.5 35.81 252 0 P H

7264.4 42.4 -11.6 54 24.21 37.5 16.5 35.81 252 0 A H

14010 56.02 -32.18 88.2 33.64 42.02 22.46 42.1 - - P H

21015 58.96 -15.04 74 66.14 37.86 17.33 62.37 270 242 P H

21015 49.92 -4.08 54 57.1 37.86 17.33 | 62.37 | 270 | 242 A | H

H

H

H

H

H

802.11ax H

HE40 Full H

CH 211 7295.2 54.03 |-19.97 74 35.83 375 16.53 | 35.83 | 100 96 P |V

7005MHz 7295.2 4432 | -9.68 54 26.12 375 16.53 | 3583 | 100 | 96 | A |V

14010 56.11 -32.09 88.2 33.73 42.02 22.46 42.1 - - P Vv

21015 53.75 -20.25 74 60.93 37.86 17.33 62.37 342 313 P \Y,

21015 44.92 -9.08 54 52.1 37.86 17.33 62.37 342 313 A \%

\%

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number : C65 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 54.76 -33.44 88.2 32.37 42.2 22.57 42.38 - - P H
21255 54.16 -19.84 74 60.32 38.2 17.48 | 61.84 | 206 | 237 P H
21255 44.87 -9.13 54 51.03 38.2 17.48 61.84 206 237 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 55.66 -32.54 88.2 33.27 42.2 22.57 42.38 - - P \%
7085MHz 21255 49.77 | -24.23 74 55.93 38.2 17.48 | 61.84 | 342 | 315 Y
21255 40.41 -13.59 54 46.57 38.2 17.48 61.84 342 315 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C66 of C83




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7085 110.47 - - 94.22 36.83 15.11 35.69 131 317 P H
* 7085 103.6 - - 87.35 36.83 15.11 35.69 131 317 A H
7130.88 80.98 -7.22 88.2 64.68 36.86 15.16 | 35.72 131 317 P H
802.11ax 7125.48 6542 | -2.78 68.2 4913 | 3685 | 1516 | 3572 | 131 | 317 | A | H
HE40 H
Partial H
242/62 * 7085 111.57 - - 95.32 36.83 1511 35.69 237 260 P \%
CH 227 * 7085 101.63 - - 85.38 | 36.83 | 1511 | 3569 | 237 | 260 | A | V
7085MHz 7142.58 80.17 | -8.03 | 882 63.84 | 36.89 | 1517 | 3573 | 237 | 260 | P | V
7134.12 64.76 -3.44 68.2 48.45 36.87 15.16 35.72 237 260 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C67 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 109.61 - - 93.36 36.85 15.05 | 35.65 | 199 | 303 P H
* 7025 100.77 - - 84.52 36.85 15.05 35.65 199 303 A H
7125.86 75 -13.2 88.2 58.71 36.85 15.16 | 35.72 | 199 | 303 P H
7126.78 65.37 -2.83 68.2 49.08 36.85 15.16 | 35.72 | 199 | 303 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 112.5 - - 96.25 36.85 15.05 | 35.65 | 100 | 109 P |V
7025MHz | * 7025 103.08 - - 86.83 | 36.85 | 1505 | 3565 | 100 | 109 | A | V
7136.44 79.62 -8.58 88.2 63.3 36.87 15.17 35.72 100 109 P \%
7125 66.68 -1.52 68.2 50.4 36.85 15.15 | 35.72 | 100 | 109 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C68 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7290 55.45 -18.55 74 37.25 375 16.53 35.83 113 315 P H
7290 47.57 -6.43 54 29.37 37.5 16.53 35.83 113 315 A H
13890 54.77 -33.43 88.2 32.53 41.84 22.35 41.95 - - P H
20835 57.63 -16.37 74 64.73 38.23 17.2 62.53 278 245 P H
20835 48.68 -5.32 54 55.78 38.23 17.2 62.53 | 278 | 245 A | H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 199 7290 59.15 | -14.85 74 40.95 375 16.53 | 35.83 | 138 | 105 P |V
6945MHz 7290 50.58 | -3.42 54 32.38 375 16,53 | 3583 | 138 | 105 | A | V
13890 55.76 -32.44 88.2 33.52 41.84 22.35 41.95 - - P Vv
20835 53.08 | -20.92 74 60.18 38.23 17.2 62.53 | 353 | 312 P |V
20835 43.59 -10.41 54 50.69 38.23 17.2 62.53 353 312 A \%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C69 of C83

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7272 54.71 -19.29 74 36.51 375 16.51 35.81 134 317 P H

7272 45.98 -8.02 54 27.78 37.5 16.51 35.81 134 317 A H

14050 55.37 -32.83 88.2 32.96 42.1 22.48 42.17 - - P H

21075 54.43 -19.57 74 61.2 38.1 17.37 62.24 275 244 P H

21075 44.69 -9.31 54 51.46 38.1 17.37 62.24 275 244 A H

H

H

H

H

H

802.11ax H
HES8O Full H
CH 215 7290 56.49 | -17.51 74 38.29 375 16.53 | 35.83 | 100 | 107 P |V
7025MHz 7290 46.05 | -7.95 54 27.85 375 16.53 | 35.83 | 100 | 107 | A | V
14050 54.8 -33.4 88.2 32.39 42.1 22.48 42.17 - - P Vv

21075 49.62 -24.38 74 56.39 38.1 17.37 62.24 350 313 P \Y,

21075 39.46 -14.54 54 46.23 38.1 17.37 62.24 350 313 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C70 of C83

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 108.61 - - 92.36 36.85 15.05 | 35.65 200 0 P H
* 7025 101.17 - - 84.92 36.85 15.05 35.65 200 0 A H
7148.4 79.17 -9.03 88.2 62.82 36.9 15.18 | 35.73 200 0 P H
802.11ax 7126.09 65.77 -2.43 68.2 49.48 36.85 15.16 | 35.72 200 0 A H
HES0 H
Partial H
484/66 * 7025 111.6 - - 95.35 36.85 15.05 | 35.65 247 360 P \%
CH 215 * 7025 104.69 - - 88.44 | 36.85 | 1505 | 3565 | 247 | 360 | A | V
7025MHz 7140.12 78.79 | -9.41 88.2 62.47 | 36.88 | 15.17 | 3573 | 247 | 360 | P | V
7125 66.4 -1.8 68.2 50.12 36.85 15.15 35.72 247 360 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C71 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 103.62 - - 87.42 36.8 15.01 | 35.61 | 227 0 P H
* 6985 95.59 - - 79.39 36.8 15.01 35.61 227 0 A H
7127.4 71.72 -16.48 88.2 55.43 36.85 15.16 35.72 227 0 P H
7126.12 62.92 -5.28 68.2 46.63 36.85 15.16 | 35.72 | 227 0 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 108.95 - - 92.75 36.8 15.01 | 35.61 | 100 97 P |V
6985MHz | 6985 98.3 - - 82.1 36.8 15.01 | 3561 | 100 | 97 AV
7128.04 76.47 -11.73 88.2 60.17 36.86 15.16 35.72 100 97 P \%
7127.4 65.37 -2.83 68.2 49.08 36.85 15.16 | 35.72 | 100 97 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C72 of C83
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
7275 51.51 -22.49 74 33.32 375 16.51 35.82 100 2 P H
7275 42.5 -11.5 54 2431 37.5 16.51 35.82 100 2 A H
13970 55.79 -32.41 88.2 3341 42 22.43 42.05 - - P H
20955 45.8 -28.2 74 53.24 37.71 17.29 62.44 - - P H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 207 7267 52.56 -21.44 74 34.37 37.5 16.5 35.81 100 94 P \%
6985MHz 7267 4391 | -10.09 54 25.72 375 16.5 | 35.81 | 100 | 94 AV
13970 54.64 -33.56 88.2 32.26 42 22.43 42.05 - - P Vv
20955 41.09 -32.91 74 48.53 37.71 17.29 62.44 - - P \%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C73 of C83

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6985 103.87 - - 87.67 36.8 15.01 | 35.61 125 316 P H
* 6985 95.84 - - 79.64 36.8 15.01 35.61 125 316 A H
7139.88 77.13 -11.07 88.2 60.81 36.88 15.17 | 35.73 125 316 P H
802.11ax 7130.92 64.75 | -3.45 | 682 4845 | 36.86 | 1516 | 3572 | 125 | 316 | A | H
HE160 H
Partial H
996/68 * 6985 106.55 - - 90.35 36.8 15.01 | 35.61 242 360 P \%
CH 207 * 6985 98.22 - - 82.02 36.8 15.01 | 3561 | 242 | 360 | A | V
6985MHz 7128.04 76.76 | -11.44| 882 60.46 | 36.86 | 15.16 | 3572 | 242 | 360 | P | V
7133.8 65.08 -3.12 68.2 48.77 36.87 15.16 35.72 242 360 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C74 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
33.78 27.39 |-12.61 40 36.19 22.98 0.96 32.74 - - P H
112.89 29.41 -14.09 43.5 43.19 17.02 1.92 32.72 - - P H
122.34 27.61 -15.89 43.5 40.78 17.54 2.01 32.72 - - P H
858.6 3247 |-13.53 46 30.1 29.27 5.24 32.14 - - P H
946.8 34.38 -11.62 46 29.53 30.77 5.52 31.44 - - P H
985.3 35.09 |-18.91 54 29.77 30.65 5.69 31.02 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 34.59 33.98 -6.02 40 43.12 22.63 0.97 32.74 - - P \%
40.53 31.83 -8.17 40 43.76 19.72 1.09 32.74 - - P Vv
143.67 29.49 -14.01 43.5 42.68 17.38 2.13 32.7 - - P \%
347.6 25.18 -20.82 46 34.29 20.34 3.3 32.75 - - P \%
866.3 33.08 | -12.92 46 30.67 29.25 5.25 32.09 - - P |V
979.7 35.94 -18.06 54 30.71 30.65 5.66 31.08 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

<Sample 2>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

* 7115 106.75 - - 90.49 36.83 15.14 35.71 240 348 P H

* 7115 97.25 - - 80.99 36.83 15.14 35.71 240 348 A H

7125.16 76.4 -11.8 88.2 60.11 36.85 15.16 35.72 240 348 P H

7125.02 67.13 -1.07 68.2 50.84 36.85 15.16 35.72 240 348 A H

802.11ax H

HE20 Full H

CH 233 * 7115 99.88 - - 83.62 36.83 15.14 | 35.71 | 199 | 355 P \Y

7115MHz * 7115 92.82 - - 76.56 36.83 15.14 | 3571 | 199 | 355 A |V

7125.16 72.74 -15.46 88.2 56.45 36.85 15.16 35.72 199 355 P \%

7125.02 64.23 -3.97 68.2 47.94 36.85 15.16 | 35.72 | 199 | 355 A |V

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C76 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 55.3 -32.9 88.2 32.85 42.14 22.79 42.48 - - P H
21348.18 40.01 -33.99 74 45.9 37.71 17.54 61.14 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 56.66 -31.54 88.2 34.21 42.14 22.79 42.48 - - P \%
7115MHz 21345 40.19 |-33.81 74 46.07 | 37.73 | 17.54 | 6115 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
34.05 23.41 |-16.59 40 32.36 22.83 0.96 32.74 - - P H
126.12 32.55 -10.95 43.5 45.61 17.62 2.03 32.71 - - P H
145.83 21.42 | -22.08 43.5 34.69 17.3 2.14 32.71 - - P H
860 3294 |-13.06 46 30.53 29.29 5.25 32.13 - - P H
909 33.38 -12.62 46 30.74 29.1 5.31 31.77 - - P H
975.5 35.28 |-18.72 54 29.92 30.84 5.65 31.13 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 32.97 32.78 -7.22 40 41.1 23.48 0.95 32.75 - - P \%
39.99 30.75 -9.25 40 42.38 20.03 1.08 32.74 - - P |V
126.12 28.71 -14.79 43.5 41.77 17.62 2.03 32.71 - - P \%
827.1 32.08 -13.92 46 30.98 28.28 5.15 32.33 - - P \%
919.5 33.12 | -12.88 46 30.09 29.34 5.37 31.68 - - P |V
986 34.85 -19.15 54 29.54 30.63 5.69 31.01 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

<Sample 3>
Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

* 7115 105.23 - - 88.97 36.83 15.14 35.71 111 202 P H

* 7115 97.88 - - 81.62 36.83 15.14 35.71 111 202 A H

7125.02 75.89 -12.31 88.2 59.6 36.85 15.16 35.72 111 202 P H

7125.02 66.64 -1.56 68.2 50.35 36.85 15.16 35.72 111 202 A H

802.11ax H

HE20 Full H

CH 233 * 7115 103.56 - - 87.3 36.83 15.14 35.71 111 316 P \%

7115MHz * 7115 94.22 - - 77.96 36.83 15.14 35.71 111 316 A \%

7125.02 74.7 -135 88.2 58.41 36.85 15.16 35.72 111 316 P \%

7125.02 65.15 -3.05 68.2 48.86 36.85 15.16 | 35.72 | 111 316 A |V

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C79 of C83
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 54.65 -33.55 88.2 32.2 42.14 22.79 42.48 - - P H
21345 41.01 -32.99 74 46.89 37.73 17.54 61.15 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 54.59 -33.61 88.2 32.14 42.14 22.79 42.48 - - P \%
7115MHz 21345 39.19 | -34.81 74 4507 | 37.73 | 17.54 | 6115 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
40.26 24.56 -15.44 40 36.35 19.87 1.08 32.74 - - P H
112.62 32.82 -10.68 43.5 46.62 17.01 191 32.72 - - P H
125.04 27.04 -16.46 43.5 40.14 17.59 2.02 32.71 - - P H
752.2 32.2 -13.8 46 31.72 28.23 491 32.66 - - P H
913.2 33.94 -12.06 46 31.17 29.17 5.33 31.73 - - P H
976.9 35.88 |-18.12 54 30.54 30.8 5.65 31.11 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 32.7 33.69 -6.31 40 41.84 23.66 0.94 32.75 - - P \%
38.91 29.94 -10.06 40 41.04 20.58 1.06 32.74 - - P Vv
109.65 29.74 -13.76 43.5 43.75 16.83 1.88 32.72 - - P \%
848.1 33.29 -12.71 46 31.12 29.14 5.24 32.21 - - P \%
905.5 34.06 | -11.94 46 31.58 28.99 5.29 31.8 - - P |V
958.7 36.08 -9.92 46 30.75 31.06 5.58 31.31 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C82 of C83
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.5~24.9°C
Test Engineer : BANK Lin, Fred Tseng and Karl Hou
Relative Humidity : 50.1~60.9%
TEL: 886-3-327-0868 Page Number : D1 of D102

FAX: 886-3-327-0855
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<Sample 1>

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517

03 /\V \V\ 933) PEAK(UNI]SE

1 AR i [y o |

700
" e S it
pe WLW\MMWWMWAMWW - P

cben it
s LN S - 3 % o0 ;
JET— reaventy i)
sie oscHz2-1y sire oacH22-1y
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBWHI00000KH 1z VEW-3000000KHz SWT-Auto REWI000000KH VBW3000.000K 12 SWT-Auto
SV
93,3 J’ 933
70.0 f\/ 70.0| AVG(UNI) GE
B I T T LT
S N — = S
e
= S we ww W s %% o0 ez
- reavnty )
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D2 of D102
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Vertical Fundamental

) @ouvim) Date:2024.05.47 ovel @Buvim) Date: 20240547
1671 11671
03] 033 pEAKUN 5
- IR il
rohetiel
hpsiipymnestinador e 4l e st ppttot! | Lyt
16| 461 W’W‘M
I
23 239
25 E ED £ D ED EE 00 7000, T 000 £ £ 20
roquency () roquency (i)
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI18EN_230712 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 20240547 ) @Buvimy Date: 20240517
1671 11671
A%
03] \ 033

700 el ‘/ 70.0| AVG(UNI)_BE
R i RNy Ny iy

T

B
| ™
23 23
5 850, 570, 5890, o 5930, 5950 5985 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (M) Frequency (MHz)
Site £ 03CH22-HY Site :03CHZ2-HY
Condition + AV6_BE(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D3 of D102
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Horizontal

Fundamental

A (@Buvim)

Date: 2024-05-17

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

‘ W7
wmw"""'"”‘
[t
‘5,W\WMWWMWM 0] b o
MMM
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
b o e B s oo
™
s % o
|
o (N S A
46.7| —— 46.7| 1
— e
| T
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Vertical Fundamental

1 @BuVim) Date: 20240517 evel (@Buvim)

Date: 20240517

J
e W w} !

prad
st A [u—
o p o
3 "
S I I ) o0 o0 o0 o0 0
- ey o
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20240517 ) (@Buvim)

Date: 20240517

VW

L RN iy

67) - — ]
SR

PR
23 23
5 850, 570, 5890, o 5930, 5950 5985 000 2000, 300, 4000, 5000, 5000. 7200
Frequency (M) Frequency (MHz)
Site £ 03CH22-HY Site :03CHZ2-HY
Condition + AV6_BE(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D5 of D102
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

o oo 20240602 o e 20240602

o] o] 4

‘ /VW Wy

709 WNW LWMM 70d

I
e —
P AP Y L 4] s e
denorer
9 29
% TN 4 e o o0 % 5o 7
Hreawno Omt) reauonty )
site J03cH22-4y site oscHz2HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000Kz SWT:Auto
yigovom oo 20240602 - bae: 20240502
o] e
N
3 | o
700 ) 700 vt
+
il 0 g iy gy
467] Y 4671  ——
I e
Lo
9 29
2 VN 4 T o0 o0 o0 50 7
reauency e ety )
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D6 of D102
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Vertical Fundamental

1 @BuVim) Date: 2024.06.02 evel (@Buvim)

Date: 20240602

167,

933 // 933 PERK(UNI 5

0 o A

e A ik i

45 461 MWM

b AT
23 23
25 550, ED 5090, 510, 5930, 050 5085 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.06.02 A @Buvim) Date: 2024-06.02

700 700) AvG(A 5E.

v LT o

167 467] R E—— A ]
o1
213 23
3 550 50 D X EZD 050 5065 000 2000, ED 000, 5000, 000 7200
Frequency (WHz) Frequency (M)
site +03CH22-HY Site :03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNII)_GE 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240517 el (dBuVim)

Date: 2024-05-17

[N !
ot R E
o /v

o - e
| ittt e

PEAK(UNI]SE

23 23
905 5920, 5930. 5940. 5950, 5960. 5970, 5980, 5985 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site £ 03CH22-HY Site 03CH22-HY
Condition + PEAK_BE(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition PEAK(UNTT)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517
167 67|

59 /\/A\/ W\/A\/\ 03
s BRIy

/v/J—f‘\/A/\

AvG(uNI o

At

23
905 5920, 5930, 5940, 5950, 5960, 5970, 5960, 5985 000 2000, 300, 4000, 5000, 5000, 7
Frequency (Miz) Frequency (MHz)
site :03CH22-HY site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20240517

"“W/W”"W\

g

evel (@Buvim)

Date: 20240517

.l WWWMWM

PERK(UNI 5

0 o A

("

Avg.

S e

e~

161]
23 e
505 Tm s a0 s e 0 59805085 00 7000, 3000 o000, 00, 5000 20
Frequency (WHz) Frequency (WHz)
site 103cH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_GE 3m LE2CO4AI8EN_230712 VERTICAL Condition + AV6(UNTI)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

167) 4.
23 23
905 5020, %0, X 5960, 5970, 5980, 5985 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.05.17 A @Buvim) Date: 20240517

6]

AvG(uN s

IRy g i

1 —

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.02 el (dBuVim)

Date: 2024-06-02

1

S Ww/w WM, TR AT

167 67|

e
o
e 461 Pm— it ot
[
29 29
205 T ww. G0 S0 G600 5000 5085 o0 700, ED 0. ED D 7
Freduency (WHa) Frequency (iHa)

site $03CH22-HY site 03cHz2HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2024.06.02 el (dBuVim)

Date: 20240602

93.3) AS S 93.3)
WP ) L T Iy

| Y—

B
b T

|
233 23
905 5920, 5930, 5940, 5950, 5960, 5970, 5960, 5985 000 2000, 300, 4000, 5000, 5000, 7
Frequency (Miz) Frequency (MHz)
site :03CH22-HY site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Vertical Fundamental

v oo 20240602 - oo 20240602
e e
W,,.)*"«W i
| 933 1 PEAK(UNII) [GE
1 i L ML T I B
MW‘M W L 104 J \qu
46.7| 46.7| M" st
29 29
o LU Y e o5 o0 o0 505 20
sy ey reawoncy i)
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

- vae 2024802 — vae: 2024.06.02
e o]
—
VRV
554 09
AANAY:
700 700 AVG(UNI) BE |
5

N, N I H —U }/I

467 R E———
L]
23 23
505 EZD EED ET 5550 5560 S0 6605085 000 7000, 3000 000, 5000, ED 720
requency (WHz) Frequency (MH2)
site +03CH22-HY site +03CH22HY
Condition + AV6_BE(UNI)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240517

el (dBuVim) Date: 20240517

1

/ - | PEAK(UNI[GE|
immrapP LTI T /!k
: T “ wwwmmwm”‘” it

Akt g "t

3 5920, ED 940 5950, 5960. EQ 5960. 5985 000 2000 3000. 000 5000 000, 7
Frequency (MHz) Freauency (MH2)

site +03CH22-HY Site 03CH22-HY

Condition + PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL Condition PEAK(UNTT)_GE 3m LE2CO4AIBEN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) aBoim) Date: 20240517 - Date 20240517
1671 167

a3 A P 533

J RN RN —
7] 407 —/ \,\,H

/_/A\_/—/J\
| e
23 23
505 S e s meo e saeo.ses o 7. 5000 000, £ oo 7
reauonc (M) Frquoncy M)

Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 20240517 evel (@Buvim) Date: 20240517

P TN g

RPNy TR Ty |
I BN

M

PERK(UNI 5

23 23
905 5020, %0, Eo 5960, 5970, 5980, 5985 000 2000. 3000. 000 5000, & 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.05.17 A @Buvim) Date: 20240517

70.0} \ 70.0| / K AVG(UNI)_GE
a ALY 18 o

-
23 -
505 Tm s a0 s e 0 59805085 00 7000, 3000 o000, 00, E 20
Frequency (WHz) Frequency (WHz)
site 103cH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_GE 3m LE2CO4AI8EN_230712 VERTICAL Condition + AV6(UNTI)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:LOOOKHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D13 of D102
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

e, .
Y e T
T T
,OQMMWWMWW/MW
]
467] 461 ot sl A
m———
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
T e e 2
933 o™ TN TS 93.3|
709 704 Ul avomm o
] TN LI ‘J&
T
p
[
T TS
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868 Page Number : D14 of D102
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

) @Bovim) Date: 202406.02 ovel (dBuim) Date: 20240602
1671 1]
i
AV \w/"“\ wa
N ny . | e
] O L T T
L 700
S
. . WMVWWM
[
23 29
505 Sz S0 G S0 Seo B sa s o0 7000, D 000, 5000, C 20
roduency (M) roquency (M)
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 2024.06.02 ) (@Buvim)

Date: 20240602

N Py .

| N

~ N Ny
S /:UJ' H\M\H
B e

905 5020, 5930,

5960. E 5960, 5985 000 2000, 300,

040, 5950, 000, 5000, & 7200
Frequency (MHz) Frequency (MH2)

Site +03CH22-HY Site $03CH22-HY

Condition + AV6_BE(UNIT)_GE 3m LE2C04A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D15 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20240517

rNVWN WAy

: f
AP

el (dBuVim) Date: 20240517

| T T

1

PEAK(UNIY [GE
W T
o

Avg.

A AARANY

785 5610, 5630, 5850, 5670, 5090, 5910, 5990, 5950, 5970, 5990. 6010, 6030, 6050, 6070, 6105
Frequency (Miz)

site $03CH22-HY
Condition + AVG_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL
+RBW:1000.000KHz VBW-0.010KHz SWT:Auto

e
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL
ROWH0GO000K T VOWS000000KHs SWT At ROWH0D0000KH VBW- 30000008 SWT-Auto
VTV VTV VTV Y

[0 | j‘J\%\/

4671
e
m""N/
000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz)
site $03CH22-HY
Condition + AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20240517 evel (@Buvim) Date: 20240517

1 PERK(UNI 5

W«'\N\/ VYR
WW‘/WW I Turerme )
Y |

Sttt
167] ASJMWM.Mh
23 23]
795 5010, 5630, 5950, 5670, 5990, 5910, 930, 5950 5070, 5990, GO0, 6030, 6050, GOTO. 6105 00 700, 3000, 000, ETy o 20
Fredquency (WHe) Froquency (H:)
Site 2 03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 20240547 A (@Bavim) Date: 2024.05-17
167 1167
033 JWW\/VWY\JV 03]
700 . 70.0/ | i AVG(UNE) 6E |
N NN -
AV \
1671 4671 |
M\—/
23| 23]
795 5010, 5a30, 5950, 5870, 5490, 5910, 5930, 5950 5070, 5990 GOT0. 6030, 6050, GOTD. 6105 00 700, 3000 000, ETy = 20
Frequency (WHz) roquency (:)
Site :03CH22-HY Site. :03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D17 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.02 el (dBuVim)

Date: 2024-06-02

/ AN e

) ‘ l VWWVWW\(\ Wﬂ 0 ke
,MM\WWNMM Wi v JN {\LWM

23] 23
755 5810, 5830, 5950, 5970, 58S, 5510, 5530, 5950 6970, 598 GOTD. GO0, GOS0, GOT0. 6105 o0 7000, 5000 000, 5000 oo z
Freauency (uHz) requency (k)
site <03cH22 Y sire 03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto

) By Date: 20240602 - Date: 20240602
1671 167
a3 . 533

J\Afv\/\fv‘ i
np| .
) g g e
P N A 46| S
/,J/-\/m
S
| T
23] 23
755 10, 5330, 5550, 5e70. 5090, 970, 930 5950 5570, E990. GOTO. 6030 6050 S0Te, 6105 o0 7000, 5000 000, £ oo 7
Frequency () requency (M)

Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+RBW:1000.000KHZ VBW:1.500KHz SWT:Auto + RBW:1000.000KHZ VBW:1500KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 2024.

06.02

167,

AW
|

)y
"WMWW“TW it

evel (@Buvim)

Date: 20240602

0 o A

Wuﬂp Mot
U

|

| peaxwomnse

Avg.

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

23]
785 5010, SI30, 5850, 5870, 5990, 5910, 5930 5950 5970 5990, GO0, 030 6050 6070 6105 o0 7000, E 000, e @ 70
Fromuoncy (W) frequency (M)
Site 2 03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240602 A @guvm) Date: 2024062
101 167
034 vaw v 033
700 1. Y\’ J'/ - | v s
w NIl -
Y ! f
bt VY 461 ’\,_/__\_,,,f ]
-
M,//‘/w
23] 3]
785 5910, 5930, 5850, 5870, 5A90. 910, 5930 59505970 5990, GO, 0T 050 G070, 105 o0 7000, E 000, T w a0
reauency (MHz requency (MH:)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D102



Report No. : FR443061G

FCC RADIO TEST REPORT

SPORTON LAB.

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CHO1 5955MHz
6+7 Horizontal Vertical
UL LT el LT T U bl
ML WL T LI [T ol (ML LT ’ I o
z::dmon g;ir(zii:llrl":),bE 1m SHF_1223_230710 HORIZONTAL Z:z':dmon séilz(zuz):l"li}/),éE 1m SHF_1223_230710 VERTICAL
Peak
Avg.

: D20 of D102

Page Number

TEL: 886-3-327-0868
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

167,

L UL | el
LT WATLLTTT LI T T T el

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000. 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl

L A A

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

L UL | el
LTI ATE R LT T T kol

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000, 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl
UL S T T T T | s

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

+03CH22-HY

PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CHO1 5955MHz
6+7 Horizontal Vertical
UL T e UL T U bl
ML WL T I whotls (LT UL ’ I o
Z‘::dmon gzir(zii:llrl":),bE 1m SHF_1223_230710 HORIZONTAL Z(Iz':dmon séilz(zuz):l‘;[y),éE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D23 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH49 6195MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

L UL | el
LT WATLLTTT LI T T T el

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000. 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl

L A A

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D24 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

6+7 Horizontal Vertical

Date: 2024.05.21 ) (@Buim) Date: 20240521

L UL | rhole L. S [ ol
LT WAL LI T T T el LA A A

000 4000.6000.6000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
Froquency (MHz) requoncy (MHz)
Site :03CH22-HY Site +03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D25 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CHO3 5965MHz
6+7 Horizontal Vertical
UL T e UL T U bl
ML WL B I whotls (LT AT ’ I o
Z‘::dmon gzir(zii:llrl":),bE 1m SHF_1224_230710 HORIZONTAL Z(Iz':dmon séilz(zuz):l‘;[y),éE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D26 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH51 6205MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

L UL | el
LT WATLLTTT LI T T T ol

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000. 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl

L A A

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D27 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH91 6405MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

167,

L UL | el
LT DALY LI T T T el

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl

I A

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D28 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CHO7 5985MHz
6+7 Horizontal Vertical
UL T e UL T U bl
ML WL LI whotls (LT AT Bt ] o
Z‘::dmon gzir(zii:llrl":),bE 1m SHF_1224_230710 HORIZONTAL Z(Iz':dmon séilz(zuz):l‘;[y),éE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D29 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH55 6225MHz

6+7

Horizontal Vertical

Peak

Avg.

Date: 2024.05.21 ) (@Buim) Date: 20240521

ML LT T ke

T [T bl

L A A i LA A

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
Froquency (MHz) requoncy (MHz)
:03CH22-HY Site +03CH22-HY

ition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D30 of D102

Report No. : FR443061G



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH87 6385MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

167,

L UL | el
LT DALY LI T T T el

Site
Condi

000 4000.6000.8000. 12000, 16000, _ 20000, 24000 20000, 32000, 36000 400
Frequency (MHz)
:03CH22-HY
ition + PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

0

Date: 20240521

I

ML

M WAL LT [T bl

L A

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D31 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE160 Full CH15 6025MHz
6+7 Horizontal Vertical
UL T e UL T U bl
(ML 1T [ﬂm ] whotls [T 1T F I o
Z‘::dmon gzir(zii:llrl":),bE 1m SHF_1223_230710 HORIZONTAL Z(Iz':dmon séilz(zuz):l‘;[y),éE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D32 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH47 6185MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240517

L UL | el
L A A A i

Site

000 4000.6000.6000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000
Froquency (MHz)

:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

| (@BuVim) Date: 20240517

I
[l

M WAL LT [T bl

L A A O

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000,  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D33 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH79 6345MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

167,
3l
mlu.

108 RV S [ ol

K | ! 1

Site

000 4000.6000.8000. 12000, 16000, 20000. _ 24000  28000. 32000, 36000, 40000
Frea

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

| (@BuVim) Date: 20240521

T [T bl
[l

(111

R 1 | 1

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000, 36000, 40000
requoncy (MHz)

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D34 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH97 6435MHz

6+7

Horizontal Vertical

Peak

Avg.

A (@Buvim) Date: 2024.05.21 el (dBuVim)

Date: 20240521

167 67|

I LT U bl 1} L0

L O [T ot 1

|

[V U N [T ol

el

1000 4000.6000.6000. 12000, 16000, 20000
Frequency (MHz)

site £ 03CH22-HY Site 03CH22-HY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

24000 28000 32000 36000, 40000 000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MH2)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D35 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH105 6475MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

L UL | el
LT DALY LI T T T el

000 4000.6000.6000.  12000. 16000, Z0000. 24000,  28000. 32000 36000, 4001
Frea

Site
Condition

:03CH22-HY

ency (Miz)

+ PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

0

Date: 20240521

Il
I

MM LT T T T ol
1 N Yt

000 4000.6000.8000. 12000,

Site $03CH22-HY
Condition PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

6000, 20000 24000, 28000, 32000, 36000, 40000
requoncy (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D36 of D102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH113 6615MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.21

167,

L UL | el
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Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH175 6825MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 20240522

167,

i
I

Il

108 RV S [ ol

A0 O A U T ol
w I
TR
Condition

+ PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

(dBuvim) Date: 20240522

I
[l

[

M WAL LT [T bl
T TLRT LT T T [0 T e

000

4000.6000.8000. 12000, 16000 20000 24000, 28000, 32000, 36000 40000
requoncy (MHz)

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D63 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH233 7115MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240517 el (dBuVim)

Date: 2024-05-17

ST RN g

700 7
- s . Aot i P
a5 AEJMMMMM
2 29
s 7 750, 770 Tieo. 720 T T2k 0 700, ED o0, %000 D 7
Freaquency (W) Frequency (wHy)
site £03CH22-HY site 03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20240517 el (dBuVim)

Date: 20240517

TV
70.0) \' AVG_BE(UNI), GE 700| H l "_‘ ‘ _|_‘ ’_H_‘ H _‘ ‘ avo(unm, o
B
1
i

233 ZJ.JW
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D64 of D102
FAX: 886-3-327-0855



SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. :

FR443061G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

6+7

Vertical

Fundamental

A (@BuVim)

Avg.

467]
23
105 7430, 7450, 7470, 790, 7210, 0. 7245
Frequency (MHz)
Site £ 03CH22-HY
Condition

+ AV6_BE(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20240517 p—— vate 20240517
167 167
W
933 PEAK_BE(UNI)_GE | 933 PEAK(UNI_5}
1 IR il
700 700
st o A gl Pt
“1 “ WMMWW
23 23|
o6 7% 750 770, T T T Tt oo 700 e 000, £ oo
[ — roquency ()
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
| aBovim) vate: 20240517 J aBvm) vate 20240517
167 167
o33 o3
700 a6 e 6 700) s o

ATy ]

/'—/—\—/—//—'_\/_’Aﬁ

000 2000, 300,

000, 5000, 000, 7
Frequency (MH2)

Site $03CH22-HY

Condition + AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D65 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

s oveczozs057 amam o zo2n0517
e e
;
3 W\;\ PEAK_BE(UNIGE| 3 PEAK(UNIY o}
‘ R i
704 d
A ™
467 467] e — b -
2 2
e TR e mw s oo w0 O o ;
JE— [—
sie “oacHzz 1y sie oacHzz Y
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL
RBWH1000.000KHz VBW:3000.000KHz SWT-Auto RBW1000,000KHz VBW:3000.000KHz SWT-Auto
v owec o205 7 tamam o zo2s0517
e e
i s
VY
700) | AvS_ e o 700 v
! (IN/pnl L
- | e ——
P ———
I S
233 23T
e TR e w7 T L g
P— -
Site :03CH22-HY Site :03CH22-HY
(Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBWHI000.000KFz VEW:3000 000KHz SWTAuto RBWHI000.000KHz VEWE3000.000K+Hz SWTAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 20240517 evel (@Buvim)

Date: 20240517

167, 167

PEAK_BE(UNI]_GE| 933

g T
s mW‘W

PERK(UNI 5

23 23
105 7130, 7150 7170, 7190, 7210, 2. 7285 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.05.17 A @Buvim) Date: 20240517
1167 167
013 A 033
|
167) \ 467) _,/_,f\/—/_\fw
I
23 23
105 7130, 7150, 770, 7100, 7210, 2%, 725 000 2000, 3000. 000, 5000, 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_GE 3m LE2C04A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.02 el (dBuVim)

Date: 2024-06-02

M\» ™ T I i

bt
46| MW

-
I o
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
EPEAC SN e 2ot 27t FEAKIONID, o mLczcouc 207 o
o
Mk (IR [
46.7| 1 \\ 46.7|
B ,/\_/_//‘—/\/—’*—/\
MW”"/
23.3] 237"
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7 Vertical Fundamental

1 (dBuVim) Date: 2024.06.02 evel (dBuvim) Date: 2024.06.02
6] 167
93 PEAK_BEQUNI) 6E 93 H ‘ I ‘ H _‘ PEAK(UNIL 5
167) d 467 e A b
23 23
105 7130, 7150 7170, 7190, 7210, 2. 7285 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.06.02 A @Buvim) Date: 2024-06.02

03 A 023
700 .Jf\ l AVG_BEUN._GE| 700) W—L v o
pe \ e S
Wv/.»—/l——‘/\f/w\/#—‘
29 | 29
o5 7 750 7i7s oo, 7 T Tats o6 7000, D 000, 5000, ED 7200
reduency (M) requency (M)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20240518 el (dBuVim) Date: 20240518

167] 167 .
VAV AW

oy ¥ \/)v \‘ e — 433 PERKUNI

e TN T AT

Mt 704 /
b '

467 1 iy ™ 461 MWM’W‘”

| st

23 29
R (- I/ N T T o0 o0 o0 o0 g
Freuency o) Freqency ok
sire <03cHz2- Y sire o3cHzz 1y
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL
RW:I000.000KHz VBW:3000.000KHz SWTAuto REW:I000.000KHz VBW:3000.000KHz SWTiAuto
iy oot 282518 e~ bt 2210518
e e
a)
FEAVAVAVAN 03
\\
o4 - s setom e nd -
T 1N/ L ‘
— I
6] —— 4611 e
—
e —
[
—
233 23T
R I/ SN T o0 2 o0 o0 e o0
rreuancy o) reqency ook
Site :03CH22-HY Site :03CH22-HY
(Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D70 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Vertical Fundamental

[— ctiasavm) oo 0240548
N
Ui WWr
b g
ettt
167) 467) WM
PO
repmcy ey o
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI18EN_230712 VERTICAL
ROW-I000.000KH 1z VBWA3000000KHz SWTAuto REW-I000.000K+z VBWA3000.000Kk 2 SW T-Auto
—— s ——

o] e

] 161]
T
23 233
o5 7ol 7o T 7 7mo. s T 72 T2 00 7000, 3000 o000, ET 5000 200
requency (WHz) Frequency (WHz)
site 103cH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_GE 3m LE2CO4AI8EN_230712 VERTICAL Condition + AV6(UNTI)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D71 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.02 el (dBuVim) Date: 20240602

1

S
Mot TN T A O T
ape WWWMWWW”MWMW” MJ

,
sttt
Rty
iy -
e <cacz2y sie a2y
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBWHD00.000K0 7 VOW:3000.000Kkz EWT At REWH000.000KH2 VBWA3000000KE3 SWT-Auta
as
KEaA
s, o ] T o
R e B
M//”//\
oy ety )
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D72 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 2024.06.02 evel (@Buvim) Date: 20240602

”\MMM 8 T T T o
WWWWWW“’VWMM MJW

M%M

23 23
065 70%0.  7Hie. 70, 7is0.  Ti0. 7i%0. 7210 7230, 7245 000 2000. 3000. 000 5000, 000, 20
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.06.02 A @Buvim) Date: 2024-06.02
6] 167
1
~
533) /VVVJ/ VA 03]
167) e 467) -
F///M’/\_/_/J—\/
23 e
065 7080, 7Hio. 710, 7is0._ Ti0. Ta0 7210 7230, 7245 000 2000, 3000. 000, 5000 000, 7200
Freauency (MHz) Frequency (MH2)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D73 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

6+7

Horizontal Fundamental

A (@Buvim) Date: 20240518 el (dBuVim) Date: 20240518

i

Avg.

IPSANAR NN R /
700 NI by M, 700) /
A S
461 46| e A 020
i
kit
24 29
o 7ol TR0 TR, a0 T, o 7o T a0 7o Tass T ) o o 5o o G
reauency wie Freauency i)
site <03cH22-HY site oscHo2Y
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:1000.000Kkz SWT-Auto
+ o) bat: 20240518 o v bate: 20240518
1] o]
o ra\
93.3) V \’/\ 933
L
70 v b 704 vy
MANAAAAAY /
67 467) ’A/\‘/F,/\«/_,‘/\/
I
29 29
i TR 7o 7o Tioe T, o 7o T a7 7ass oo 70 o o o0 o
(MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20240518 evel (@Buvim)

Date: 20240518

167, 167

N ST T

‘ b )| 700 J

byt
. . — PRV GO 2
23 23
05 7040 7060 7080 7100 7120 7140 7160 7180 7200 720, 7245 000 2000. 3000. 000 5000, 000, 20
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000.000KHzZ SWT:Auto

Peak

) (Buvim) Date:2024.05.18 ) @guvim) Date: 20240518
1671 671
P j
93] 033
Avs_BEwN_g v L
700 B vava e 700) {
T L N I[N e ——
463] 463
e
-
IS
o
23 23
075 70407060, 7060, 7300, 7170 7i40  7A60 7A@ 7200 728 7345 00 700, D 000 ED ED 700
Freauency (WHr) Froquency (Hz)
site +03CH22-HY site $03CH22-HY
Condition : AV6_BE(UNIT)_GE 3m LE2CO4AI8EN_230712 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.03 el (dBuVim) Date: 20240603

b

QUWW\]{'\(\‘ PEAK_BE(UNI_GE | 3.3 PES KWNH)‘ i3
T ket NIRRT

%wmwwww M“W"“WJ

J———tt

frabnphr e

015 7040 7060 7080, 7100 71

7 70 o T 7. 7 7 o0 700, ED 0. ED w000 Z
Freauency (MH:) requency (k)
site $03CH22-HY site 03cHz2HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:1000000KHz SWT:Auto
) aBoim) Date: 20240603 - Date: 20240603
e 6]
93 j\/\/\ﬂ a3
VAN

R

T [N I

167) 467)
///_kﬂ,/—/\/“/"“
[
23 23
015 7040 7060 7080 7100 7120 7140 7160 7100 7200 720, 7285 000 2000 3000. 000, 5000, 000,
(iz) Freauency (MH2)
site $03CH22-HY site +03CH22-HY
Condition + AVG_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL
+RBW:1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KH2 VBW:0010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D76 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 2024.06.03 evel (@Buvim)

Date: 2024.06.03

WVM’PW
Mool "MWW o N M TUTLT T I
it A MMM
46.7] As.‘rwm% WMM

23
05 7040 7060 7080 7100 7120 7140 7160 7180 7200 720, 7245 000 2000. 3000. 000 5000, 000, 20
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000.000KHz SWT:Auto
1 (@Buvim) Date: 2024.06.03 A @Buvim) Date: 2024-06.03

1167 167

oo Mo v b ¢ 70d vy

o
467]

467] —
IR
L
T
|
23 23
015 7040 7060. 7080, 7100 7120 7140 7160, 7480 7200, 7220, 7245 000 2000, 300, 4000, 5000, 5000. 200
Frequency (MHz) Frequency (MHz)
Site £ 03CH22-HY Site :03CHZ2-HY
Condition + AV6_BE(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D77 of D102
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Horizontal

Fundamental

Avg.

. WY AN

905 6930. 6950, 6970, 69%0. 7010, 7030, 7050. 7070, 7090, 7410, 7430, 7150, 7170, 7190, 7225
Freauency (MHz)

site $03CH22-HY

Condition + AVG_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+RBW:1000.000KHz VBW-0.010KHz SWT:Auto

|
PRI, —"
Vs R NIy - ]

WYY AAA /
A pumbiic ]
167 67 o e
v
e
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
EPEAC SN e 2ot 27t FEAKIONID, o mLczcouc 207 o
|
VY

700 \ AvG, BN oE

L1 g

e e

I —_

000 2000 3000. 000, 5000, 000, 7
Frequency (Hz)

site +03CH22-HY

Condition + AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 20240518 ovel (dBuim) Date: 20240518
1671 1]
1
\WW\/”AWMww
| ernd LCTUTLL L 0 T ]
109 0 y.
Py /
463] «JMWM
23 29
505 6530, 695, G370, 69%. 7010, 7030, 7050, 7070 7000, TH1G. 740 THS0. TATO. THS0. 7225 o0 7000, D 000, 5000, ED 20
Froquency () roquency (i)
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240518 A @guvm) Date: 20240518
1671 6]
1
9330V V\/\\[\/\/\/\j\/\/\/\ 933
Y " AN R NN |-, /
AN _
151 151
IS,
U
29 29
505 6930, 6350, 6970, G360, 7070, 70%. 7050, 7070, 7080, 7410, 7130, 7150, TATO. IS8, 7225 o6 7000, D 000, 5000, ED 7200
Freduency () roquency (z)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D79 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.03 el (dBuVim) Date: 20240603

1

AP, rencunflfe
WJW\“W Lo TN g Y
il Win gl v,

MWWMWW
0] 1511
e
i
29 29
505 6330, 6950 G370, 699 7010, 7030, 7050, 7070, T090. 7110, A%, 7180, TAT0. 7180 7225 o0 700, ED 0. ED w000 7
Freauency () Freauency M)
site $03CH22-HY site 03cHz2HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dat: 20240603 e @ovm) Date 20240603
e

93 VA a3
(N w\f !
700 AvG e ] 704 ] LE
eyl 1N/ 1 /
v .
. MM . T
e
D
23| 23
905 6930, G350, G970 G390, 7010, 7030, 7050, 7070, 7080, 7110, 7930, 7950, TAT0. TASG. 7225 00 70, ED 000, £ w000, 7
Freauency (z) Frequency (WHz)
Site :03CH22-HY Site :03CH22-HY
(Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:1.500KHz SWT:Auto : RBW:1000.000KHz VBW:1.500KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D80 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 2024.06.03 evel (@Buvim)

Date: 2024.06.03

,WWMM oot q
WW Wt T e o
Wit v

. . MMW“WMMW
Arpocb
23 23
905 6930. 6950, 6970, 69%0. 7010, 7030, 7050, 7070, 7090, 7410, 7430, 7150, 7170, 7100, 7225 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 2024.06.03 A @Buvim) Date: 2024-06.03

033 NS 03]
oty o o
Tl
i NI R . ]
AN &

M,M/_»')m_/ -

Site :03CH22-HY Site :03CH22-HY

Condition : AV6_BE(UNII)_6E 3m LE2C04A18EN_230712 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

oo e

Avg.

TEL: 886-3-327-0868 Page Number : D81 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH189 6895MHz

6+7

Horizontal Vertical

Peak

Avg.

Date: 20240522 el (dBuVim) Date: 20240522

167

:JM\HIJJU L [T ollodle 1) U el
UL LRI LI |1 ol LT UATLET LI [ ol

site
Condition

000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MHz) Frequency (MH2)
£ 03CH22-HY Site 03CH22-HY
+PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D82 of D102
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH209 6995MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

167,

LT
LT WL i ] [

I | Tl

|

000 4000.6000.6000. 12000, 16000, 20000. 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

I
[l

[

MWL L
LU U

8] [ oo
AU T T T ol

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH233 7115MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

167,

LT
A o A S |

I | Tl

000 4000.6000.6000. 12000, 16000, 20000. _ 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

I
[l

[

MWL L
1 A N Y !t

L1 [ ol

l

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH189 6895MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

I UL U e
WL UL Vﬂﬁm@

000 4000.6000.6000. 12000, 16000, 70000 24000 28000, 32000 36000, 4001 0

yyyyyyyyy o)
site £ 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

WL
UL L

T

N6t |
i e

|

000 4000.6000.8000. 12000, 1600

Site

Condition

03CH22-HY

PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

0. 70000 24000,
Frequency (MH2)

0. 32000 36000 40

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH209 6995MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

LT
LT WL g ] [

I | Tl

|

000 4000.6000.6000. 12000, 16000, 20000. 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

I
[l

[

MWL L
LU U

8] [T bl
JUE T T T ol

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

167,

LT
L o A |

I | Tl

000 4000.6000.6000. 12000, 16000, 20000. _ 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

I
[l

[

MWL L
1 LA N Y !t

L1 [ ol

l

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D87 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH195 6925MHz

6+7 Horizontal Vertical
I LT LIl LU LTI L LUl

T UL ETL LT [T ol LT TR L/ [ ol

4671
23 23
1000 4000.6000.6000. 12000, 16000. 20000 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MHz) Frequency (MH2)
site £ 03CH22-HY Site 03CH22-HY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D88 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH211 7005MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

3l

MANLT WTLLRTL L1 T ol

L U T otlodlse

|

000 4000.6000.8000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

) (@Buim) Date: 20240522

T [T bl
[l

(111

IR LU T T T ke

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
requoncy (MHz)

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 20240522

LT
L R A |

I | Tl

000 4000.6000.6000. 12000, 16000, 20000. _ 24000  28000. 32000, 36000, 40000
Frea

Site

ency (Miz)
:03CH22-HY

Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

Date: 20240522

I
[l

[

M WAL

LT WAL LUy |1 T

8] [T bl

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000.  36000. 40000
requoncy (MHz)

e
Condition

$03CH22-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D90 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH199 6945MHz
6+7 Horizontal Vertical
UL LT el UL T U bl
ML LRI f‘ﬂ | whotls AT LT L) o
Z::dmon g;ir(zii:llrl":),bE 1m SHF_1223_230710 HORIZONTAL i:z':dmon séilz(zuz):l"li}/),éE 1m SHF_1223_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D91 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

6+7

Horizontal Vertical

Peak
Avg.

Date: 2024.05.23 ) (@Buim) Date: 20240523

167,

"I i
Il

LTI L [T kol W AL LT T 0 e

My el T [T bl

|

000 4000.6000.8000. 12000, 16000 2000¢
Frea

site :03CH22-HY
Condition + PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

0. 24000 20000 32000 36000 40000 000 4000.6000.8000. 12000, 16000 20000. 24000, 28000, 32000, 36000, 40000
ency (Miz) requency (Miz)

Site $03CH22-HY

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D92 of D102
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

6+7 Horizontal Vertical
I LT LIl LU LTI L LUl
I UV LU T T U e I

{1 Y B [T ol

467 4 4671
23 23
1000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000 24000, 28000. 32000, 36000, 401
Frequency (MHz) Frequency (MH2)
site £ 03CH22-HY Site 03CH22-HY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D93 of D102
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061G

Emission below 1GHz

6GHz WIFI 802.11ax HE20 Full (LF)

WIFI

6GHz WIFI

ANT

802.11ax HE20 Full LF

QP/
Peak

+ QP 3m BILOG63304_231015_16 HORTZONTAL

m Date: 2024.06-19 el (@Buvim) Dote: 2024.06-19
5671 661
o o
533 53]
00— a0g—1
5.8 °
s s
2. st H T
271 i comint 21 + e
I Ry
W W
133 133
0 0. 20 %0 400 0 o0 700 800 900 1000 oz w0 A S0 G0 700 @0 %o 1
Frequency (WHz) Frequency (WHz)
site :03CH22-HY site 03CH22-HY
Condition Condition QP 3m BILO663304_231015_16 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D94 of D102



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

<Sample 2>

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Fundamental

A (@BuVim) Date: 2024.06.08 ) (@Buvim)

Date: 2024.06.08

PERK(UNI 5}

AT T TR
i - ‘ Bl

.
167) 467) WMWMW
23 253
it 7 750 7o, 7ot 7210 o it 7000, 006 000, E ED 720
Froquency (i) Froquency (i)
Site 2 03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4AI18EN_230712 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) cBuvim) Date: 2024.06.08 A uvm) Date: 20240608

JI ATy |

T

23 1 —

105 7430, 7450, 7470, 790, 7210, 0. 7245 000 2000, 3000, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site :03CHZ2-HY

Condition + AV6_BE(UNIT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 2024.06.08 evel (@Buvim) Date: 2024.06.08

167, 167

s “f/’\m oesw_petoun_oe 03 peakun

0 o A
46| ‘s.vw MWMWW e el

23
105 7130, 7150 7170, 7190, 7210, 2. 7285 000 2000. 3000. 000 5000, 000, 7200
Frequency (MHz) Frequency (M)
site :03CH22-HY Site $03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.06.08 A @Buvim) Date: 2024-06.08
1167 167
013

AvG_BEuN 6 700] Avsunn o

J N ATy

- fv} 0
\

US|
23 24
105 ED 75, T 7150 710 230, Tats 000 7000, 3000 000, 5000, 5000 7200
Frequency (MHz) Frequency (MH2)
site +03CH22-HY site +03CH22HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868 Page Number : D96 of D102
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH233 7115MHz
6+7 Horizontal Vertical
WU I ol I U T U
MO DO L U ol LT L LU~’|L LI U T ol
() (,n
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D97 of D102

FAX: 886-3-327-0855



FCC RADIO TEST REPORT Report No. : FR443061G

SPORTON LAB.

Emission below 1GHz

6GHz WIFI 802.11ax HE20 Full (LF)

WIFI 6GHz WIFI

ANT 802.11ax HE20 Full LF

6+7 Horizontal Vertical

Date: 2024.06-19

Date: 2024.06-19 ) (@Buvim)

I r—

|
400 400
2 4 5 ° . 3
S ndo . s
A 3 IR Sl
267, M 267 W 1
hghared W
bt
o me W0 A0 ®6 60 700 6 900 000 G W0 o w6 A0 B0 66 700 @0 906 1000
Froquency (W) Froquency (H:)
Site :03CH22-HY Site. 03CH22-HY
Condition QP 3m BILO663304_231015_16 VERTICAL

ite
Condition + QP 3m BILOG63304_231015_16 HORTZONTAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : D98 of D102

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR443061G

<Sample 3>

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH233 7115MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.06.07 A dBuvim) Date: 2024.06.07
6] 6.1
9:3‘/" ‘ﬂ‘\l/%\ 'PEAK_BE(UNN]_GE | 933 "PEAK(UNI] (5}
| T T A R
700 700
\\ o P i,
467 467 popm— e R
o -
b
23 233
105 7150 7150 770, 7190, 7210 2. 7285 000 2000, 3000 000, 5000, 000, 7200
Frequency (MHz) Frequency (M)
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Appendix E. Duty Cycle Plots

<Sample 1>
Antenna Band Duty T(us) 1/T(kHz) |VBW Setting
Cycle(%)

6+7 802.11a 99.29 - - 10Hz
6+7 6GHz 802.11ax HE20 Full RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE20 106 RU 98.07 - - 10Hz
6+7 6GHz 802.11ax HE40 Full RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE40 242 RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE8O0 Full RU 99.70 - - 10Hz
6+7 6GHz 802.11ax HE80 484 RU 99.20 - - 10Hz
6+7 6GHz 802.11ax HE160 Full RU 99.33 - - 10Hz
6+7 6GHz 802.11ax HE160 996 RU 97.80 710 1.41 1.5kHz

MIMO <Ant. 6+7>

802.11a 6GHz 802.11ax HE20 Full RU
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6GHz 802.11ax HE20 106 RU 6GHz 802.11ax HE40 Full RU
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6GHz 802.11ax HE160 996 RU
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<Sample 3>
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